
                                      

 1

 

 

 

 

 

 

 

FORM-I 

 

 

for 

 

PROPOSED EXPANSION OF PESTICIDE & 

PESTICIDE INTERMEDIATES 

MANUFACTURING PLANT 

 

of 

 

M/s. COROMANDEL INTERNATIONAL 

LIMITED. 

PLOT NO. Z/103/G, SEZ-2, DAHEJ, 

DIST: BHARUCH, GUJARAT, INDIA 

 

 
 



                                      

 2

APPENDIX I 

(See paragraph - 6) 

FORM 1 

       

Sr. 

No. 

Item Details 

1. Name of the project/s Proposed Expansion of Pesticide & Pesticide 

Intermediates Manufacturing Plant Of M/s. 

Coromandel International Limited., Plot No. 

Z/103/G, SEZ-2, Dahej, Dist: Bharuch, Gujarat, India. 

2. S. No. in the schedule 5(b) 

3. Proposed 

capacity/area/length/tonnage 
[...]
Charge 5 vol NMP solvent, 1,2, 4-Triazole, KOH flakes and CP-oxirane in a neat, clean 

& dry placed in 1000 ml 4-Neck RBF equipped with stirrer, thermometer pocket and 

reflux condenser in an oil bath. Raise the temperature of mixture to ~135°C and 

maintain at ~130-1350C for 2 hr. Monitor the reaction by HPLC for unreacted CP-

Oxirane 

 

Mass Balance:  

INPUT MT OUTPUT MT 

DMS 0.3810 Cyproconazole 1.0000 

DMSo 0.1600 Filtrate (Incineration) 5.4700 

DMSO4 0.7690 Wash Soln (incineration) 0.8400 

Toluene 1.5300 Oxirane 0.9300 

Cp-Ketone 0.9330 Loss 0.4100 

KOH Flakes 0.7480 1st NMP 0.5000 

Water 16.4520 2nd NMP 4.0100 

1st HCL 0.4100 Aq. Layer (Incineration) 0.8200 

Oxirane 0.9330 ML Organic (MEE) 2.4400 

124 triazole 0.3770 Mix WML (MEE) 3.0910 

NMP Solvent 4.6630 Water evaporation 1.6100 

EDS Solvent 3.4970 Rec. Toluene 1.4100 

35% HCL 1.0210 Main Filtrate MEE 7.9000 

21% Soda Soln 1.1570 Loss 2.6000 

        

    

    
TOTAL 33.0310 TOTAL 33.0310 

 

 



                                      

 151

ANNEXURE- IV 

WATER AND WASTEWATER DETAILS 

 

WATER CONSUMPTION 

Usage 

KL/Day 

As Per 

Existing 

EC 

As Per 

Valid CCA 

Proposed 

(Additional) 

Total after 

Expansion 

(A) Domestic  40.0 70.0 0.0 70.0 

(B) Gardening 2.0 10.0 8.0 18.0 

(C) Industrial     

Process 252.0 192.78 564.79 816.29 

Washing  25.0 50.0 -25.0 25.0 

Boiler 250.0 235.0 400.0 650.0 

Cooling 300.0 230.0 200.0 500.0 

 Total (Industrial) 827.0 707.78 1139.79 1991.29 

Total (A+B+C) 869.0 787.78 1147.79 2079.29 

 

WASTEWATER GENERATION 

Usage 

KL/day 

As Per 

Existing 

EC 

As Per 

Valid CCA 

Proposed 

(Additional) 

Total after 

Expansion 

(A) Domestic  40.0 70.0 -14.0 56.0 

(B) Industrial  

          Process 541.0 203.16 336.35 877.35 

Washing 25.0 50.0 0.0 25 

Boiler 225.0 199.0 375.0 600 

Cooling 30.0 120.0 370.0 400 

Total (Industrial) 821.0 572.16 1081.35 1902.35 

Total (A+B+C) 861.0 642.16 1097.35 1958.35 

 



                                      

 152

WATER BALANCE DIAGRAM (As Per Existing EC) 

 



                                      

 153

WATER BALANCE DIAGRAM (As Per Valid CCA) 

 

 

 

 

Water Requirement 
787.78 (KL/Day) 

Domestic 
80 KL/Day 

 

Process 
192.78 
KL/Day 

Canteen, floor 
washing and 

QC, R&D  
50 KL/Day 

 

Boiler 
235 KL/Day  

ETP  

W/W 70 
KL/Day  
Sent to 

ETP 

W/W 203.16 
KL/Day 

 

W/W 50 
KL/Day 

W/W 120 
KL/Day 

Cooling 
230 KL/Day 

W/W 199 
KL/Day 

591.0 KLD 
Disposed into 

deep sea 
through GIDC 

drain 

MEE: 152.0 
KLD 

Industrial 707.78 KL/Day Gardening 
10 KL/Day 

51.16 KL/day of 
concentrated/ high COD 

stream of industrial 
effluent is incinerated in 

common incineration 
Facility 

MEE Condensate 
recycled back to 

process/scrubber etc. 



                                      

 154

Total Proposed Water Balance Diagram 

 
 

 

 

 

 

   

 

 

 

 

 

  

 

 

                                                                                                                                        

 

   

 

  

 

 

 43221 

   

 

 

 

 

 

 

 

 

  

Boiler  

650 KLD 
  

RO Permeate 
530 KLD 

 

Domestic 
70 KLD 

STP 

56 KLD 

Process: 816.29 KLD 
 

MEE 
427.35 KLD 
 

Cooling  
500 KLD  

Disposal into deep sea 
through GIDC drain 

843.10 KLD 

Canteen, floor 
washing, QC & R&D 

25 KLD  
 

Total Water: 2079.29 KL/Day 
Water: (1378.14 Fresh + Recycled: 701.15 KLD) 

(MEE Condensate: 115.15 KLD + RO Permeate: 530 KLD + STP: 56 KLD) 

MEE Condensate  
248.10 KLD 

 

Reuse in washing for 
Domestic/Gardening 

Purpose 

MEE Salt 
62 MT/Day 

 Sold as product 
& if product of 

spec will be sent 

to TSDF. 

RO  
662.5 KLD 

Sent to 
Common 

Incinerator 
 

600 KLD 
 

400 KLD 
 

25 KLD 
 

MEE Condensate  
115.15 KLD 

 

ETP  
1373.1 KLD 

 

Loss 
1.5 KLD 

 

Stream: 
1  

100 KLD 
 
 

Strem-2: Low 
COD 

High TDS 
427.35 KLD 

 

Stream-4: High 
COD 

High TDS 100 
KLD 

 

Loss  
100 KLD 

 

Loss  
50 KLD 

Stream-3: 
Low COD 
High TDS  
250 KLD 

 

Sent to 
CMEE  

 
 

Fenton Treatment Process 

Gardening 
18 KLD 

RO reject  
132.5 KLD 



                                      

 155

As Per EC 

Water & Wastewater Details: 

 Total raw water requirement is Water: 869.0 KLD which is met through GIDC water supply.  

 Industrial Wastewater generation will be 861 KLD and segregated into high COD/TDS and low COD/TDS effluent streams.  

 High COD/Organic waste / toxic aqueous effluent will be incinerated. High COD/TDS effluent stream will be passed though 

stripper and evaporated though MEE.  

 Low COD/TDS effluent stream will be treated in effluent treatment plant (ETP) and treated effluent will be discharged to deep 

sea though a GIDC conveyance pipelines after conforming to the standards prescribed for the effluent discharge and obtaining 

permission from the GPCB.  

 

As Per Valid CCA 

Water & Wastewater Details: 

 Total raw water requirement is Water: 797.78 KL/Day which is met through GIDC water supply. 

 The total effluent generation will be 642.16 KLD (Industrial: 572.16 KLD + Domestic: 70 KLD). 

 Concentrated /high TDS stream of industrial effluent from process shall be sent to evaporation system. Condensate from MEE 

shall be recycled back to process/scrubber etc. or balance quantity sent to ETP for treatment. The generating solids after 

settlers, nutch filters and centrifuged shall be sold to end users or disposed off at approved TSDF Site. 

 Total 591 KLD of biological industrial effluent along with sewage shall be sent to ETP for primary, secondary, and tertiary 

treatment. After treatment the treated effluent shall be sent for disposal into GIDC underground drainage-Dahej Vilayat 

Disposal System up to the sea.  

 51.16 KLD of concentrated / high COD Stream of industrial effluent shall be incinerated common incineration facility. 



                                      

 156

Total After EC Expansion 

Water & Wastewater Details:  

 Total raw water requirement is: 2079.29 KL/Day which is met through GIDC water supply. 

 The total effluent generation will be 1958.35 KLD (Industrial: 1902.35 KLD + Domestic: 56.0 KLD). 

 Stream-1: Total 100 KLD High COD and Low TDS stream of industrial effluent from process shall be treated in Fenton 

treatment and after filtration clear effluent will treat in ETP. Total 1373.1.10 KLD from (100 KLD Fenton Treated, Boiler Blow 

Down: 600 KLD, Cooling Blow Down: 400 KLD & Canteen, floor washing, QC & R&D: 25 KLD, MEE Condensate: 248.10 

KLD) of biological industrial effluent shall be sent to ETP for primary, secondary, and tertiary treatment in RO total 530 KLD 

RO permit recycled back in boiler and cooling tower. Remaining treated effluent total 843.10 KLD shall be sent for disposal 

into GIDC underground drainage-Dahej Vilayat Disposal System up to the sea.  

 Stream-2: Total 427.35 KLD Concentrated /high TDS stream of industrial effluent from process shall be treated in in House 

MEE plant. Total 115.15 KLD Condensate from MEE shall be recycled back to process/scrubber etc. or remaining 248.10 KLD 

sent to ETP for treatment. The generating solids after settlers, nutch filters and centrifuged shall be sold to end users or 

disposed of at approved TSDF Site. 

 Stream-3: 250.0 KLD Concentrated /high TDS stream of industrial effluent from process shall be sent to outside approved 

Common MEE for evaporation system.  

 Stream-4: 100.0 KLD of concentrated / high COD Stream effluent shall be sent to common incineration facility. 

 Domestic 56.0 KLD Will Be treated in STP Plant & Reuse in Gardening or Washing for Domestic Purpose. 

 

  



                                      

 157

ANNEXURE-V 

TREATMENT PROCESS 

Company shall have an Effluent treatment plant consisting of primary, secondary and tertiary treatment units. The effluent confirming 

the GPCB standards shall be collected in the central collection tank before it is discharged into GIDC sewer. The details of ETP are 

as follows.  

 

PROCESS DESCRIPTION: ETP (EFFLUENT TREATMENT PLANT) 

PROCESS DESCRIPTION: 

For the proposed pesticide manufacturing unit, the raw water will be utilized for Processing, Cooling, Washing, Boiler, Scrubber and 

domestic purpose. The Effluent generated from the same sources will be segregated based on its bio-degradability. High TDS effluent 

generated from the process will be sent to Proposed Evaporation System. Water will be evaporated, condensed and recycled to 

process/scrubber/sent to Proposed Effluent Treatment plant (ETP). After recovery of solvent from mother liquor, water will be sent 

to ETP. The biodegradable effluent will be sent to ETP.   

 

Primary Treatment: 

The biodegradable effluent will be first passed through the Oil & Grease tank to remove oil & grease content from the effluent. The 

effluent will be equalized & then neutralized by addition of either acid or caustic. The pH will be adjusted to 7.5 (range 6.5 to 8.5). 

The mixing will be provided by flash mixers. There will be two nos. of equalization and two nos. of neutralization tanks. Once pH is 

achieved, then the neutralized wastewater will be collected into sludge sump and then transferred to sludge drying bed / filter press. 

 

Secondary Treatment: 

The whole secondary treatment facility will be designed based on transportation of effluent (except sludge) by gravity go to first stage 

aeration tank having Ten days Hydraulic Retention Time (HRT). Here, bio-degradation of organic matter will take place by biomass 

with diffused aeration system. The overflow of the Aeration Tank will go to the first stage Flocculator (Gravity Settling Clarifier). The 

sludge of Flocculator clarifier will be partially recycled & wasted. The overflow of the first stage Flocculator clarifier will go to the 

second stage aeration and then to secondary settling tank, having the same HRT & capacity. The overflow of the settling tank will 

be moved forward for tertiary treatment.  

 



                                      

 158

Tertiary Treatment: 

For the finishing of the treated effluent getting from the overflow of the settling tank, tertiary treatment will be introduced. The overflow 

of the settling tank will be overflow by gravity to a collection sump from where it will be passed through pressure sand filter & activated 

carbon filter. The final treated effluent will be collected in collection sump and discharged through GIDC sewer line to deep sea. 

 

DETAILS PROPOSED CONVENTIONAL EFFLUENT TREATMENT PLANT 

 

Total normal effluent per day   : 1400 m3/day 

Design basis     : 1500 m3/day 

 

Sr. 

No. 
Title Qty. Size/Capacity 

Cap.  

each 

Total  

cap. 

1 Oil and Grease tank 1 1.4 x 6 x 1.25(H) 10.5  

2 Collection tank for normal 

effluent 

1 25 x 10 x 6 (H) 1500  

3 Neutralization Tank with 7.5 

HP MSRL agitator 

2 2.25 x2.25 x 4.5 20 40 

4 Transfer pump – 1 2 40  M3/HR, 5 HP   

5 Flash Mixer -1 with 2 HP 

agitator 

1 1.6 dia x 2.5  5  5 

6 Clarifloculator 1 Ø=10, SWD=3. 235.5 235.5 

7 Mechanism for 

Clariflocculator  

1 2HP   

8 Sump for primary sludge 1 2 x 2 x 2 8 8 

9 slurry type Filter pump 2 7.5 HP 10 M3/HR  

10 PP Filter press for 

dewatering sludge 

2 + 

1 

1200 x 1200 x 40 PP 

plates 

  



                                      

 159

11 Activated Charcoal Bed 

Filter 

2 D=1.25, H=2.75. 3.37 3.37 

12 Secondary Aeration Tank – I 1 25 x 16 x 5.5 H 2500 2500 

13 Diffused aeration system 

with microfine diffusers and 

diffuser grid 

lot 65 mm OD x 2000  

mmx 150 sets 

  

14 Twin lobe air blower 2 1250 nm3 / hr x 2 

nos at 6000 mmwg. 

  

15 Bioclarifier – 1 1 Ø=10, SWD=3. 235.5 235.5 

16 Clarifier Mechanism 1 2 HP     

17 Bio sludge recirculation 

pumps 

2 22.5 M3/HR, 5 HP   

18 Aeration tank – II 1 L=12, W=12, D=4.5 575 575 

19 Diffused aeration system 

with microfine diffusers and 

diffuser grid 

lot 65 mm OD x 2000  

mm x 50 sets 

  

20 Twin lobe air blower 2 350 nm3 / hr x 2 nos 

at 6000 mmwg. 

  

21 Bioclarifier – 2 1 Ø=10, SWD=3 235.5 235.5 

22 Clarifier Mechanism 1 2 HP     

23 Bio sludge recirculation 

pumps 

2 5 M3/HR, 1 HP   

24 Secondary  Clarifier 1 Ø=10,  SWD=3 235.5 235.5 

25 Mechanism for Secondary 

Clarifier  

1 1 HP   

26 Flash mixer 1 Ø=3.5, SWD=2.85 27.4 27.4 

27 Flash mixer agitator 1 3 HP     



                                      

 160

28 Clarifier III 1 Ø=10, SWD=3 34.54 34.54 

29 Clarifier Mechanism 1 1 HP     

30 sludge sump –III 1 L=1.58, W=1.2, 

D=3.85 

7.3 7.3 

31 SLUDGE PUMP 2 7.5 M3/HR, 3 HP     

32 Filter feed sump 1 D=2.25, H=2.75 3.37 3.37 

33 Pressure sand filter 2 D=2.25, H=3 3.37 3.37 

34 Carbon bed pressure filter 2 D=2.25, H=3 3.37 3.37 

35 Filter feed pump 2 40 M3/HR, 5 HP     

36 Back wash pumps 2 15 M3/HR, 5 HP     

37 PE solution tank with mixer 1 D=1.25, H=1.25 1.53 1.53 

38 Lime slurry tank with mixer 1 D=1.25, H=1.25 1.53 1.53 

39 Alum solution tank with mixer 1 D=1.00, H=1.05 1.53 1.53 

40 FeSO4 solution tank with 

mixer 

1 D=1.25, H=1.25 1.53 1.53 

41 Treated water sump 1 L=4, W=4, D=2.5 40 40 

42 GUARD Pond – I, II,  2 L=12, W=12, D=7 1000 2000 

  



                                      

 161

CHARACTERISTICS OF UNTREATED AND TREATED EFFLUENT: 

Sr

.  

N

o. 

Parameters Uni

t 

GPC

B  

Norm

s  

for  

treat

ed  

efflu

ent 

Raw 

effluent 

(Mancoz

eb) 

Boil

er 

ME

E 

co

nd 

Cooli

ng 

Drum 

washi

ng 

Dome

stic 

norm

al 

proce

ss 

Efflu

ent  

to 

ETP 

Eff 

after 

treatm

ent 

Manco

zeb 

after 

treatm

ent 

Mixe

d 

efflue

nt  

to 

GIDC  

pipeli

ne 

1 pH pH 

unit 

6.5 

To 

8.5 

6.5 9 7.1 7.4 7.02 6.2 5.8 7 7.1 7.2 72 

2 Temperature °C 40 28 38 35 30 30 30 28 30 30 30 30 

3 Colour Pt-

Co 

sca

le 

100 172 70 65 55 340 110 145 150 80 60 70 

4 Suspended 

Solids 

mg/

l 

100 220 186 20 45 240 450 356 316 56 45 50 

5 Oil and Grease mg/

l 

10 2 3.6 0.2 13.4 15.6 10.2 30 14.2 0.2 0.2 0.2 

6 Phenolic 

Compound 

mg/

l 

1 ND 0 0 0 1.2 1.5 ND 1.2 0.8 0 0.6 

7 Cyanides mg/

l 

0.2 ND 0 0 0 0 0 ND 0 0 0 0 

8 Sulphides mg/

l 

2 Nil 0 0 0 4.3  2.8 1.2 0.2 0 0.2 



                                      

 162

9 Ammoniacal  

Nitrogen 

mg/

l 

50 Nil 0 20 0 17 64 125 70 40 0 30 

10 BOD (5 days at 

200C) 

mg/

l 

30 70 25 135 25 250 300 1500 559 25 20 24 

11 COD mg/

l 

250 3110 250 450 150 865 600 6200 2332 240 235 239 

12 Chlorides mg/

l 

600 NIL 140

0 

160 2100 2250 1250 1400 1222 550 1100 670 

13 Sulphates mg/

l 

1000 95302 120 20 400 180 250 120 124 65 65000 1422

0 

14 Total Dissolved 

Solids 

mg/

l 

2100 133500 240

0 

200 4800 3165 2100 10400 4801 1020 133500 2989

9 

15 Phosphate mg/

l 

5 Nil 0 0 0.8 10 3 8 6.5 1.1 0.2 1 

16 Insecticides/Pes

ticides 

mg/

l 

Abse

nt 

1.2      ND   ND  

17 Qty of effluent 

kl/day 

  188 225 126 30 25 40 227 673 673 188 860 

 



                                      

 163

DETAILS OF MENCOZEB EFFLUENT TREATMENT PLANT 

Mancozeb Effluent Stream Treatment Plant with Fenton Reagent:  

Hydraulic load   : 490 m3/day 

Design load    : 550 m3/day 
 

No Name of unit Dimensions Capacity Nos total 

vol. 

MOC Agitator details 

Type RPM MOC Motor 

1 Effluent collection tank   200 2 400 RCC         

2 Effluent transfer pump   10 m3/hr 2             

3 Rotameter 3 - 30 kl/hr     1             

4 Magnetic flow meter with 

totalizer 

   1       

5 Soda ash preparation tank 1.6 Ø x 2.5 5 2 10 MS Turbine 100 MS 3 

6 Soda ash dozing pump                   

7 Static mixer for alkaline pH 100 dia x 20                 

8 Buffer tank 2.2 dia x 3.3 12.5 1 12.5 MS/ epoxy Turbine 100 MS   

9 Flash Mixer/ flocculator 2 dia x 3.3 10 1 10 MS/Epoxy Turbine 100 MS   

10 Lamella Clarifier with 

tubedeck 

4 x 2 x 2.5 20 1 20 MS/Epoxy         

11 Holding tank   20 1 20 RCC         

12 Filter pumps   10 m3/hr 2   CI         

13 Cartridge Filter 5 m3/hr   5 m3/hr 4   PP         

14 Clear Effluent Collection 

Tank 

  20 2 40           

15 Clear Effluent Transfer pump   10 m3/hr 2   CI         

16 Flow meter (magnetic type)   3 - 30 m3/hr               

17 Static mixer for acidic Ph 150 dia x 5   1   PP         



                                      

 164

18 acid solution tank   5 2 10 HDPE         

19 FeSO4 solution tank   5 1 5 HDPE         

20 Mixing Tank 1   10 1 10 RCC  Turbine  100 MSRL  3 

21 Mixing tank no.2   20 2 40 RCC  turbine  100 MSRL  12.5 

22 Mixing tank no.3   10 2 20 RCC  turbine  100 MSRL  7.5 

23 Mixing tank no.4   10 1 10 RCC  turbine  100 MSRL  3 

24 H2O2 solution tank   5 2 10 HDPE  turbine  100  SS  1.5 

25 Carbon Slurry Preparation 

Tank 

  5 2 10    paddle 50 MS  2 

26 Lime slurry preparation tank   5 2 10    paddle  50 MS  2 

27 PE solution preparation tank   5 1 5    turbine  100 SS  1.5 

28 Flash Mixer/flocculator   5 1 5       MSRL  2 

29 Primary Clarifier 5 dia x 3 58.9 1 58.9        MS   

30 Treated Effluent Holding 

Tank 

  20 2 40           

31 Filter pump 10 m3/hr   2             

 32 Sand Filter 1.5dia x 2.5 4.5 1 4.5           

33 Carbon Filter 1.5 dia x 2.5 4.5 1 4.5           

 



                                      

 165

Proposed ETP 

 

 
 

 

1.0 PROCESS DESCIPTION  

1) The low COD streams from the manufacturing process plants and utilities effluent 

shall be passed through Screen Chamber (SC) where manual screen (S-01) shall be 

provided to remove floating material. Then effluent shall be passed through O & G 

Trap (OGT-01) where O & G shall be removed from the top manually and collected in 

O & G Collection Tank (OGCT-01) then effluent will be collected in Collection cum 

Equalization Tanks (CETs-1). Pipe grid is provided at bottom of the CET-01 to keep 

all suspended solids in suspension and to provide proper mixing. 2 nos. of Air Blowers 

(B-01) shall supply air through diffusers to pipe grid. 

 2) Then after, equalized wastewater shall be pumped to Neutralization tanks (NT-01-

A/B) where Alkaline solution shall be added from Alkaline Dosing Tank with help of 

Dosing Pumps to bring neutral pH. Then Alum shall be dosed from Coagulant Dosing 

Tank (CDT-01) to carry out coagulation. Then effluent shall pumped to Semi-

Automatic Filter Press (FP-01-A/B) where Polyelectrolyte shall be dosed from 

Polyelectrolyte Dosing Tank (PEDT) help of Dosing Pumps to improve dewatering of 

sludge in sludge line. Sludge will be dewatered in Filter Press -A/B and Filterate from 

Filter Press shall be sent to Aeration Tank-01. The sludge cake shall be collected and 

packed into the plastic bags and stored in the HWSA for ultimate disposal to TSDF. 

Here neutralisation Tank and Filter press shall be used alternately 

 3) In Aeration Tank, organics matter is removed with the help of bacteria in presence 

of oxygen provided by centrifugal blower through diffused aeration system. Also, 

MLSS and MLVSS ratio shall be maintained to ensure active microorganisms’ growth. 

Oxygen shall be supplied by 2 nos. of air blowers(B-02) through diffusers. Air blowers 

also keep MLSS in suspension.  



                                      

 166

4) Then the overflow of the AT-01 shall be diverted into the Secondary Clarifier (SCL-

01) for biomass separation. An appropriate retention time is given to the effluent to 

ensure proper settling. The sludge settles down into the bottom of the SCL-01and 

required amount of settled sludge shall be pumped to Neutralisation Tanks.  

5) Then after, overflow (clear supernatant) of SCL-01 shall be collected Moving Bed 

Bioreactor (MBBR-01). Here, again biodegradation of left out organic matter of the 

wastewater shall be carried out by bacteria (attached growth) in the MBBR-01 and for 

that oxygen shall be supplied by blowers (B-03) with help of fine bubble diffusers. 

Sludge Settle at the bottom of SCL-02 shall be pumped to Neutralisation Tank where 

it will be mixed with raw effluent. 

 6) Then after, supernatant from SC-02 shall be collected in Intermediate Sump (IS-

01). Then effluent from the IS-01 shall be pumped to Dual Media Filter (DMF-01) to 

remove Suspended Solids from effluent and polishin`g Treatment. Then Filtrate water 

shall be collected in Treated Water Tanks (TWT-01) before Aqua-Air® 

AEEPL/51063/R1/2021 Page 3 final disposal to GIDC drain. In case of Emergency, 

Guard Pond (GP-01) shall be provided to store effluent before disposal.  

7) Back wash from DMF-01 shall be collected in Drain Pit and then pumped back to 

collection cum equalization tank (CET-01) for further treatment. 



                                      

 167

Existing 

DETAILS OF PROPOSED MULTIPLE EFFECT EVAPORATION SYSTEM 

 

Multiple Effect Evaporator is designed to handle the following streams 

MOC of equipment will be Graphite/SS 

 

A) Plant Capacity (Continuous) 

Plant will be designed to handle the following streams of effluent: 

a) Stream 1: NH4Cl handling capacity: 400 KL/Day 

Components: 13-16% HCl and 14-16% HCl 

 

b) Stream 2: Sodium Chloride Handling Capacity: 200 KL/Day 

Components: 28-30% HCl  

 

c) Stream 3: Sodium Sulphate Handling Capacity: 500 KL/Day 

Components: 18-20% Sodium Sulphate 

 

Total Handling Capacity of all streams: 1100 KL/Day 



                                      

 168

FLOW DIAGRAM OF PROPOSED ETP 

 



                                      

 169

Flow Diagram of Multiple Effect Evaporator 

 



                                      

 170

ANNEXURE-VI 

DETAILS OF STACKS & VENTS 

 

As Per EC Flue Gas Stack 

Sr. 

no. 

Source of 

emission 

With 

Capacity 

Stack 

Height 

(meter) 

Type of 

Fuel 

Quantity 

of Fuel 

Type of 

emissions 

i.e. Air 

Pollutants 

Air 

Pollution 

Control 

Measures 

(APCM) 

1 Boiler -1 

(12.0 TPH * 2 

Nos.) 

30 Natural 

Gas/FO/LDO 

40360 

m3/Day 

SPM 

SO2 

NOX 

Adequate 

Stack 

Height 

2 Thermic Fluid 

Heater 

11 Natural Gas 500 

m3/Day 

Adequate 

Stack 

Height 

3 D G Set 

1000 KWH * 

2 

12 HSD 8000 

Lit/Day 

Adequate 

Stack 

Height 

4 Incinerator 45 Natural Gas 800 

m3/Hr 

Adequate 

Stack 

Height 

 

 

 



                                      

 171

As Per Valid CCA Flue Gas Stack 

Sr. 

no. 

Source of 

emission 

With 

Capacity 

Stack 

Height 

(meter) 

Type of 

Fuel 

Quantity 

of Fuel 

Type of 

emissions 

i.e. Air 

Pollutants 

Air 

Pollution 

Control 

Measures 

(APCM) 

1 Boiler -1 

[10 TPH] 

45 Natural 

Gas 

20160 

m3/Day 

SPM 

SO2 

NOX 

 

Adequate 

Stack 

Height 

2 D G Set 

1000 KWH * 

2 

12 HSD 8000 

Lit/Day 

Adequate 

Stack 

Height 

 

 

As Per EC Expansion Flue Gas Stack 

Sr. 

no. 

Source of 

emission 

With 

Capacity 

Stack 

Height 

(meter) 

Type of 

Fuel 

Quantity 

of Fuel 

Type of 

emissions 

i.e. Air 

Pollutants 

Air 

Pollution 

Control 

Measures 

(APCM) 

1 Boiler -1 

(12.0 TPH * 

2 Nos.) 

45 Natural 

Gas/LDO 

40360 

m3/Day 

SPM 

SO2 

NOX 

 

Adequate 

Stack 

Height 

2 Boiler -2 

(25.0 TPH * 

1 Nos.) 

45 
Bio-

Briquettes 
75MT/Day 

ESP + 

Water 

Scrubber 

3 Thermic 

Fluid Heater 

( Kcal/hr) 

11 Natural 

Gas/LDO 

500 

m3/Day 

Adequate 

Stack 

Height 

4 D G Set 

1500 KWH * 

2 

12 HSD 9000 

Lit/Day 

Adequate 

Stack 

Height 

5 Incinerator 45 Natural 

Gas/LDO 

800 

m3/Hr 

Adequate 

Stack 

Height 

 

 



                                      

 172

As Per EC Process Vent 

 

Sr. 

no. 

Source of emission 

With Capacity 

Stack 

Height 

(meter) 

Type of 

emissions i.e. 

Air Pollutants 

Air Pollution 

Control 

Measures 

(APCM) 

1 Reactor of m-

Phenoxy 

Benzaldehyde & 

DMAC 

20 Cl2 

 

Alkali Scrubber 

2 Reactor of CMAC, 
Lambda Cyhalothric 

Acid Chloride, 
DMAC, Permethrin, 
Bifenthrin, TCAC, 

chlorpyrifos, 
picloram, 

Imazethapyr, Azoxy 
storbin, 

chlororthalonil, 
Picoxy storbin, 

CCMP, Ethyl-N-